
 

IMPACTS OF PROCESS SELECTION AND PROCESS TRAIN IN THE DESIGN OF WATER 

TREATMENT PLANTS IN SOUTH AFRICA 

Research Report 

presented to the 

 

Chemical Engineering Department  

University of Pretoria 

 

In partial fulfilment of the  

requirements for the 

 

MASTER OF SCIENCE WATER UTILISATION APPLIED SCIENCE 

 

by 

 

S.E. NGCOBO 

2019 

 

SUPERVISED BY 

Dr. HENDRIK BRINK 

 

 

  



DECLARAnON 

Name: Sandile Erasmus Ngcobo 

Student number: 23335395 

Degree: Master of Science Water Utilisation Applied Science 

Exact wording of the title of the dissertation or thesis as appearing on the copies 

submitted for examination: 

IMPACTS OF PROCESS SELECTION AND PROCESS TRAIN IN THE 
[...]
Baruth (2005) states that while the treatment rules become more demanding, 

the list of available "tools of the trade" is also expanding. It is up to the designer 

to take advantage of the many treatment options text that are best adapted to 

the particular plant application influenced by the quality of raw water. He further 

says that it is essential that issues other than treatment capability be 

investigated for each option and each treatment train. These other issues may 

include the following (not necessarily in order of importance):  

 

• Construction cost  

• Annual operation costs • Site area required  

• Complexity of operation (required capability of operating staff and 

laboratory monitoring)  

• Operation risk (most common causes, if any, of treatment failure)  

• Flexibility of plant arrangement for future changes  

• Waste disposal options  

Consideration of viable options would also be critical to provide a flexible facility 

arrangement in which additions and modifications may be made for future 

treatment requirements. Drinking water treatment design is not static; it is a 

dynamic, ever-changing process. 

 
The Master Plan 8.3 (RSA, 2018) also classed South Africa as an arid to semi-

arid country, with an average annual rainfall of 465 mm (half the world average), 



 

 

36 

 

producing a total annual runoff of approximately 49 000 million cubic metres of 

water, of which 70% of the current reliable yield of approximately 10 200 million 

cubic metres per annum of surface water at an acceptable assurance is stored 

in the country’s 252 largest dams versus the total realistic accessible 

groundwater potential of some 4 500 million cubic metres per annum, of which 

only between 44% to 67% is currently being used. These facts lead to the 

conclusion that South Africa’s available and used water resources are mainly 

surface water (RSA, 2018).  

 
Momba & Swartz (2009) list the following as the critical design aspects that 

design engineers should not miss out when designing a water treatment plant: 

 

• The design of a specific treatment plant should be based on the results 

of a detailed characterisation of the raw water sources. Design of unit 

treatment allowing for ease of cleaning and maintenance of the 

structures and equipment. 

• Technology applied should be appropriate to the capacity of the 

community/owner to manage and operate the plant. Complicated 

treatment schemes should be avoided where ever possible. Every 

drinking water treatment plant should be provided with a comprehensive 

set of operating instructions contained in a well written operational 

manual, which should be supplied by the design engineers during 

commissioning of the plants. 

• Design engineers should provide (or facilitate) full training for the 

designated process controllers. If it is found that non-compliance is 

ascribed to design shortcomings or inadequacies, this should be pointed 

out to the municipal engineer so that it can lead to the upgrading or 

extension of the treatment plants. 

 
Chilton & Polasek (2013) claim that most problems experienced by operators 

and maintenance personnel of the hundred waterworks that they visited in 

South Africa are directly and indirectly due to design deficiencies which 

adversely affect the performance efficiencies of these waterworks, resulting in 

inferior quality of water produced. Appropriately designed processes and the 



 

 

37 

 

operation of correctly selected units minimise the operational and maintenance 

requirements and costs which are incurred by the operating entity. They further 

claimed that some processes and plant designs replicate the mistakes of the 

past. These have become common practice in South Africa. It should be 

highlighted that a small overall footprint of waterworks and indoor installation 

improve operation and performance efficiency, minimise maintenance and 

assist in creating a pleasant working environment. 

 
The design of the water treatment plant should be based on internationally 

accepted design guidelines as contained in various local and international hand 

books and guideline documents (Momba & Swartz, 2009) 

 
The above facts then lead us to the following discussion on conventional water 

treatment processes for surface waters and some advanced treatment 

technologies that are sometimes added to treat specific types of raw water 

pertinent to certain areas of the country. All surface waters require disinfection 

regardless of the treatment process train chosen (AWWA, 1999). 

2.6.1 Conventional water treatment processes 

AWWA (1999) concluded in the water treatment studies done at Louisville in 

the 1990s that effective pretreatment, including clarification, was necessary for 

effective filtration of turbid or muddy surface waters, and in the decades 

following this work, a treatment train consisting of chemical feed, rapid mixing, 

flocculation, sedimentation and filtration came to be considered conventional 

treatment. The Handbook further states that conventional treatment (see Figure 

2) has been the norm for water treatment process requirements in the Ten State 

Standards for surface waters with turbidities ranging from 10 NTU to a high of 

over 1 000 NTU during floods since 1997.  

 
Schutte (2006), AWWA (1999) and USA, Member States & Province (2012) 

define conventional water treatment as the treatment suitable for surface water 

in a series of processes aimed at removing suspended and colloidal material 

from the water, disinfecting the water and stabilising the water chemically. For 

the purposes of this dissertation report, the following conventional water 

treatment processes as shown in Figure 2 below are discussed: 



 

 

38 

 

 

• Surface water as raw water source – dams 

• Disinfection, specifically chlorine, chlorine dioxide and ozone 

• Sedimentation, specifically rectangular tank design 

• Filtration 

• Other treatment processes for the purposes of this report. 

 
Conventional treatment, surface water Flow Diagram 

 

    Primary oxidant/disinfection 

 

 

  Coagulant addition    

 

 

 

 

 
                

            Waste Sludge 

 

        Filter aid addition                

 

            Backwash water drain to 

treatment &           recovery or disposal 

     

 

      Backwash supply line    

           Final Disinfection 

 

 

 

Potable Water to distribution system 

Figure 2: Conventional Treatment, surface water (Adopted from AWWA handbook, 5th 

edition) 

NOTE: Chemical application points may be different than shown above. This is one potential 

alternative 

Raw Water 

Source from the 

Dam/River 

Head of works 

Coagulation and 

Flocculation 

Sedimentation 

 

Filtration 

Storage 

Reservoir 



 

 

39 

 

2.6.1.1 Dams 

South Africa, as mentioned above, has an arid to semi-arid climate and uses 

surface waters stored in approximately 5 000 registered dams, of which 3 832 

are small (RSA, 2018) and serve farms and municipalities. Agriculture is the 

largest water user at 61% of total water use, followed by municipal use at 27% 

(including industrial and commercial users provided from municipal systems), 

with power generation, mining and bulk industrial use, livestock and 

conservation and afforestation jointly making up the remaining 12% (see Figure 

3 below). If demand continues to grow at current levels, the deficit between 

water supply and demand could be between 2.7 and 3.8 billion m3/a by 2030, 

a gap of about 17% of available surface and ground water. 

 

Figure 3: Current water use by water sector (Courtesy of the Master Plan 8.3, RSA, 2018) 

 
According to the recent study as per the Master Plan 8.3 (RSA, 2018); the 

average domestic water use in South Africa is around 237 litres per person per 

day, 64 litres per person per day more than the world average of 173 litres per 

person per day. The high water use is partly due to municipal non-revenue 

water, which is currently about 41%. The Master Plan further states that since 

large numbers of South Africans use very small amounts of water per day, this 

average masks the high water use by privileged sectors of the population. 

These figures vary greatly between municipalities and service providers, 

average physical losses in municipal systems are estimated to be around 35%, 



 

 

40 

 

against the global best practice of approximately 15%. South African 

municipalities are losing about 1660 million m3 per year through Non-Revenue 

Water (NRW). At a cost of R6/m3 this amounts to R9.9 billion each year.   

 
Most water treated for domestic use is abstracted from these dams and should 

be subjected mainly to the treatment train as depicted in Figure 2 above, with 

some variations where deemed necessary. For the purposes of this report, the 

treatment processes, namely disinfection, coagulation, flocculation, 

sedimentation and filtration will be discussed, touching mainly on design 

adequacies, selections and physical arrangements or trains. 

2.6.1.2 Disinfection 

Disinfection is a process designed to deliberately reduce the number of 

pathogenic microorganisms during water treatment processes such as filtration 

or coagulation-flocculation-sedimentation as well as the use of a variety 

chemicals and/or physical agents (AWWA, 1999). AWWA (1999) further lists 

the chemicals used in water treatment as chlorine, chlorine dioxide, ozone, UV 

radiation, heat, extremes in pH, metals (silver, copper), surfactants, 

permanganate, UV radiation, and electron beam irradiation. However, their 

feasibility in drinking water is uncertain.  

 
Chlorine 

Chlorine remains the most widely used disinfectant and oxidant in water 

treatment, and the following are important to note (courtesy of FSC Architects 

& Engineers, 2003): 

   

• For water supplies where it is uncertain whether pathogenic organisms 

are present or not, the minimum available free chlorine residual should 

be 0.5 mg/L following a contact time of at least 20 minutes (a minimum 

of 2 hours is recommended as best practice).  

• Chlorine residuals in excess of 0.5 mg/L do little to improve disinfection 

and can give an unpleasant taste and odour to the water. 

 
The above requirement of using chlorine should be included in the design and 

installation of the water treatment works for optimum disinfection of potable 



 

 

41 

 

water, such that breakpoint chlorination and a residual of up 0.5 mg/L are 

achieved (see Figure 4 below).  

 
Schutte (2006) describes how breakpoint chlorination is achieved in the 

presence of dissolved constituents in water as follows: chlorine reaction with 

any compound containing a nitrogen atom with one or more attached hydrogen 

atoms will form compounds classified as N-chloro compounds or chloramines 

that are distinctly organic or inorganic. In the presence of an ammonia ion, free 

available chlorine reacts in a stepwise manner to form chloramines depicted in 

the simplified reactions given below: 

 

NH4OH + HOCl ⇆ NH2Cl (Monochloramines) + 2H20 

NH2Cl + HOCl ⇆ NHCl2 (Dichloramine) + H20    

NHCl2 + HOCl ⇆ NCl3 (Trichloramine) + H20 

 
The compounds monochloramine, dichloramine and trichloramine together 

form the total chlorine residual in the water, and the term total available 

chlorine is used to indicate the sum of the free available chlorine and the 

reactive chloramines. 

 

 

Figure 4: Breakpoint chlorination curve 

 



 

 

42 

 

Breakpoint chlorination is achieved in the presence of ammonia-based 

compounds (chlorine-demanding compounds) when chlorine is added to water 

until the chlorine demand has been satisfied (FSC Architects & Engineers, 

2003; Schutte, 2006). At this point, further addition of chlorine will result in a 

free residual chlorine that is directly proportional to the amount of chlorine 

added beyond the breakpoint. Thus, the process through which the ammonium 

compounds are oxidised is called breakpoint chlorination as illustrated in Figure 

4 above. When more chlorine is progressively added and reacts with the 

available compounds, the measurable chlorine concentration (only detectable 

as combined chlorine) will increase up to a maximum point indicated by a 

“hump” in Figure 4 above. If more chlorine is added, the detectable chlorine 

concentration will decrease until a minimum is reached at the “dip” in the curve, 

as oxidative destruction of combined residual chlorine/ammonium compounds 

accompanied by loss of nitrogen occurs. Finally, after the ammonia nitrogen 

has been oxidised completely, the chlorine residual will consist almost 

exclusively of free available chlorine. Therefore, if more chlorine is added 

beyond this point, the free available chlorine concentration will increase in 

proportion to the amount added. 

 
Schutte (2006) continues by saying that it is crucially important to maintain a 

chlorine-to-ammonia (as nitrogen) ratio, as measured on a mass basis, of 5:1 

(CL2:NH3 as N) or a 1:1 molar ratio, so that all the ammonia is converted to 

monochloramine and not oxidised further to di- and trichloramine, as these 

compounds could impart tastes and odours to the water. If the ratio is below 

5:1, not all the ammonia will react to form monochloramine, and if the ratio 

exceeds 5:1 and approaches 7.6:1, di- and trichloramine will be formed and 

eventually breakpoint will take place.  

 
The American Water Works Association’s (AWWA) Manual M56 ( AWWA M56, 

2006) states that free chlorine and chloramine, which are two disinfectants used 

in the distribution system, each has advantages and disadvantages – free 

chlorine provides a strong disinfectant residual but reacts with organic matter 

to form disinfection by-products, while chloramine has a lower disinfection 

strength than free chlorine, but provides a more stable residual and halts the 



 

 

43 

 

formation of Trihalomethane (THM) and haloacetic acids. The Manual states 

that monochloramine is the desired inorganic species to form in drinking water 

treatment and should be maintained in the distribution system. Monochloramine 

is preferred because it does not normally cause significant taste and odour 

problems, while dichloramine and trichloramine are known to produce 

detectable chlorinous tastes and odours at relatively low concentrations. The 

AWWA M56 (2006) claims that the microbiological water quality of a distribution 

system deteriorates within four to five days due to an increase in 

microorganisms (microbiological after growth) if free chlorine alone is present. 

The microbiological quality in the distribution system can be maintained for up 

to ten or eleven days if a more persistent, longer-lasting disinfectant such as 

monochloramine is used. Chloramination as a secondary disinfection step is 

ideal following primary breakpoint chlorination. Primary breakpoint chlorination 

happens when all the naturally occurring ammonia has been converted to 

nitrogen as well as all associated oxidisable compounds have been 

destroyed/consumed, resulting in any additional added chlorine remaining as 

free residual chlorine in the water.  

 
Chlorine dioxide  

Chlorine dioxide (CLO2) has been used as a potable water disinfectant and 

oxidant since the early 1940s in Europe, the USA and Canada (Schutte, 2006). 

Initially it was used purely for disinfection and removal of iron, manganese and 

taste and odour-causing compounds. More importantly, it was later discovered 

that it does not react with organic compounds to form Trihalomethane (THM) or 

organo-halogen compounds (TOX) when used in water for human consumption 

(Rovel, Mouchet and Andriamirado, 2004). Chlorine dioxide is a more effective 

biocide than chlorine. It destroys viruses, bacteria and spores as well as 

[...]
floods within minutes. Eutrophic conditions are frequently accompanied by 

turbidity. This rather unwelcome plethora of possible feed water qualities to be 

taken into account in the design of water purification works has caused many a 

designer inconvenience in terms of time, money and efficiency.  

 
The literature reviewed showed that a number of things have to be adhered to 

in order to achieve good quality potable water economically. However, 

sometimes these design considerations become elusive due to many factors, 

which amongst others include the country’s previous, current and future politics, 

availability of water resources, plant designers’ attitudes and failure to 

recognise that water as a natural resource is limited.  

 
The literature further revealed that some countries have implemented systems 

that minimise and/or eliminate these hindrances when implementing capital 

water projects for the benefit of all – the Ten States created a Water Supply 

Committee in 1950 to develop design guideline standards for water and 

wastewater treatment plants. These states are Illinois, Indiana, Iowa, Michigan, 

Minnesota, Missouri, New York, Ohio, Pennsylvania and Wisconsin, and later 

in 1978 included the Province of Ontario in Canada. These Guidelines 

Standards are periodically reviewed to keep up with the latest developments in 

the water industry. 

 
The Master Plan 8.3 (2018) is based on five objectives, which all relate directly 

to the reliable, resilient, universal and equitable water and sanitation 

infrastructure that will reduce future water demand. The design and ultimate 



 

 

64 

 

installation of the entire water infrastructure in a country need to be as effective 

and efficient as possible for these objectives to be achieved. The Ten States 

developed their own design standards after realising that the products from their 

design engineers were not optimum in maximising the return on investment. 

Similarly, South Africa developed five objectives to enable the achievement of 

the National Development Plan’s vision 2030 of affordable and reliable access 

to sufficient and safe water and hygienic sanitation for socio-economic growth 

and well-being, with due regard to the environment. The key is the effective 

implementation of these objectives. Optimising the design and installation of 

water infrastructure by optimising adherence to design guidelines will go a long 

way towards effective implementation of the objectives of the Master Plan 8.3 

(2018). 

 
The other aggravating circumstances in the inefficient water services delivery 

in South Africa is not limited to wastage through design flaws as highlighted in 

this report, where four water treatment plants were subjected to design scrutiny, 

but to institutional alignments within the water sector in the country. There are 

many levels and parties that exist that do not necessarily add justifiable value 

in the value chain, for example, there is the DWS with its own ministry as the 

regulator and custodian of bulk water supply through water boards which are 

WSPs (Water Services Providers) on the one hand, and on the other, there are 

municipalities that are both WSPs and WSAs (Water Services Authorities) with 

their own ministry. This institutional arrangement confuses the issue as to who 

is actually responsible for the ultimate water services delivery to the end 

consumers.   

 

 

 

 

 

 

 

 



 

 

65 

 

CHAPTER 3: PROJECT SCOPE AND STUDY METHODOLOGY 

The project scope and the four study methods will be individually discussed in 

this chapter in the following sections. The reasons for limiting the scope to the 

selected four water treatment plants as case studies will be provided, as well 

as the four selected methods.  

3.1 Project scope 

The project carried out by Khuzwayo & Chirwa (2020) revealed that most 

locations they studied in South Africa showed various limitations which include 

the lack of adequate water treatment infrastructure, insufficient operation and 

maintenance schedules, limited technical skills and training, and poor 

management capacities. They further state that sustainable water management 

systems have thus become an important goal of sustainable development plans 

of many countries including South Africa.  

 
Government authorities and the land development industry are increasingly 

seeking to use alternative sources to conserve drinking water supplies and 

minimise the stresses of high levels of water consumption  It should be 

recognised that there is generally a correlation between locations of water 

services delivery underperformance and socioeconomic hardships (Khuzwayo 

& Chirwa, 2020). 

 
The sustainability of water resources is key as they are being threatened by 

natural phenomena, which include the multiplicity of trans-boundary water 

basins, the extreme spatial and temporary variability of climate and rainfall, and 

desertification as well as the threat brought about by human factors such as 

inappropriate governance and institutional arrangements in managing national 

and transnational water basins. Depletion of the country’s water resources is 

being exacerbated by pollution, environmental degradation and deforestation; 

failure to invest adequately in resource assessment, protection and 

development; and unsustainable financing of investments in water supply and 

sanitation (Donkor et al. 2014). 

 



 

 

66 

 

Donnenfeld et al. (2018) state that South Africa is classed as a water-scarce 

country, which also has to contend with surface waters concentrated in both 

natural and anthropogenic organic material. This is made worse by the fact that 

heavy thundershowers and floods result in high surface water turbidities during 

summer months. In many catchment areas, low-turbidity eutrophic water is 

supplanted by high-turbidity flood water within minutes. Eutrophic conditions 

are frequently accompanied by turbidity. This rather unwelcome plethora of 

possible feed water qualities which has to be taken into account in the design 

of water purification works has caused many a designer inconvenience in terms 

of time, money and efficiency. 

 
Chilton & Polasek (2013) questioned whether the government and people of 

South Africa receive appropriate value for the expenditure due to improper 

design of purification works with respect to the process selected and the plants 

selected for operation as individual units. This was said after the authors had 

inspected more than 100 waterworks throughout South Africa, all of which 

suffered from inappropriate design of the processes installed. Generally it was 

found that the purification processes did not take into consideration the raw 

water quality. As a result, the waterworks are not capable of purifying water to 

its best attainable quality most efficiently and economically in a user-friendly 

arrangement. Furthermore, it was established that inappropriate operation and 

the lack of maintenance are to a large extent due to the lack of comprehensive 

O&M manuals generated by the consulting engineers.  

 
Chilton & Polasek’s (2013) extensive study/investigation mentioned above did 

not indicate or quantify cost implications for the client resulting from the design 

shortcomings. The author of this report aims to quantify these costs and other 

complications wherever possible due to these design shortcomings. However, 

due to difficulties in accessing the necessary data to conduct the exhaustive 

exercise covering all or most of the waterworks mentioned in Polasek’s study, 

only four water treatment plants were selected, and an in-depth analysis was 

done on only two. This then brings us to the project scope of this study, namely 

Bospoort WTP (North West), Klipdrift WTP (Gauteng), Roodeplaat WTP 

(Gauteng) and Vaalkop WTP (North West). Two of the four waterworks were 



 

 

67 

 

the subject of Polasek’s study, namely Bospoort and Roodeplaat WTPs. The 

other two (Klipdrift and Vaalkop WTPs) belong to the employer of the author of 

this report.   

 
The impact of water-borne disease in South Africa is significant with an 

estimated 43 000 deaths per annum coupled with 3 million incidences of 

illnesses  with an associated treatment cost of some R3.4bn in 2000, 20% of 

deaths in the 1-5 years age group, are attributable to diarrheal diseases 

(Mackintosh & Colvin, 2003). Statistic South Africa of June 2018 where in it is 

reported that 3 million people still do not have access to basic water supply 

services and 14.1 million people do not have safe sanitation 

 
This discussion then leads us to the discussion of the case study plants 

selected for this report, followed by the four methods that are used to critique 

and quantify financial losses as well as other losses and/or operational and 

maintenance complications incurred because of design shortcomings of these 

waterworks. The four case study plants are used as confirmatory sample to 

what Chilton & Polasek’s (2013) extensive study of 100 plants which study 

found that none were without design flaws with the aim to quantify negative 

impacts as a result of these design inefficiencies.  

3.2 Four case study plants  

The purpose of this section and its subsections is to orientate readers on the 

individual waterworks selected. Each water treatment plant is discussed, 

including the actual installed processes and their sequences listed, 

supplemented by Googles Maps images and flow diagrams. The author of this 

report operated and maintained all these waterworks, thus the information 

presented here is first hand. Also two of the four plants were the subject of 

Chilton & Polasek’s (2013) study.   

3.2.1 Bospoort Water Treatment Plant 

The raw water source is the Bospoort dam. The water is characterised by high 

algal growth as the dam is situated below two wastewater works and receives 

effluent discharges and runoffs from Rustenburg town and surrounding 



 

 

68 

 

townships. This plant supplies water to part of the Rustenburg Local 

Municipality. 

 

Figure 11: Bospoort WTP, Google Maps, 11 August 2018 

 
Bospoort waterworks has a design capacity of 12 ML/d and has the following 

processes in order from head of works through to when the final treated water 

is pumped out to consumers as shown in Figures11 and 12: 

 

• Pre-chlorination 

• Coagulation 

• Flocculation 

• Sedimentation (two) mothballed 

• DAF units (two) 

• GAC filtration (six) 

• Sand filtration (four) 



 

 

69 

 

• Post-chlorination and ammonification 

 
Bospoort Waterworks Flow Diagram 

 

    Pre-chlorination 

 

 

Addition of Coagulant and Caustic     

 

 

 

 

 
        Sludge Removal to the river 

dam  

 

        

 
        Scum removal to the river 
 

 

       Backwash water to the river 

    

 

         
Filter backwash water to the 

river 

 

 

Post- chlorination and ammonification 

 

 

Potable Water is pumped to the distribution system 

Figure 12: Bospoort WTP Flow Diagram  

3.2.2 Klipdrift Water Treatment Plant 

Klipdrift waterworks is situated on the eastern side of Hammanskraal north of 

Pretoria and has a design capacity of 18 ML/d. The raw water source is 

Roodeplaat Dam (heavily eutrophic water) via the irrigation canal and Pienaars 

River. It is currently being upgraded to 42 ML/d. The plant supplies water to the 

City of Tshwane, Bela Bela Local Municipality, Modimolle Local Municipality 

and Moretele Local Municipality. 

Raw Water Source 

from the Dam 

Head of works 

Coagulation and 

Flocculation 

Potable Water 

Reservoir 

Two mothballed 

Sedimentation 

Tanks combined 

Dissolved air 

flotation 

 

Two DAF Units  

Four Sand 

Filters 

Six GAC Filters 



 

 

70 

 

 

Figure 13: Klipdrift plant after upgrade to 42 ML/d – Google Maps, 11 August 2018 

 
This waterworks consists of the following unit processes in order from the head 

of works until the potable water is pumped out to consumers (Figures 13 and 

14):  

• pH correction by lime slurry 

• Coagulation (four dose points) 

• Pre-chlorination 

• Flocculation 

• Concurrent dissolved air flotation and filtration 

• Storage 

• Post-chlorination 

• Distribution 

 
Klipdrift Waterworks flow diagram (before upgrade to 42 ML/d) 



 

 

71 

 

   

Pre-chlorination  

 

 

                         

Addition of Coagulant and Lime     

 

 

 

             
Scum and Backwater to the river

  

 
     

          Post- chlorination and ammonification 

 

 
 
Potable Water is pumped to the distribution system 

Figure 14: Klipdrift WTP Flow Diagram 

 
The upgrade of this plant to 42 ML/d will retain the above processes with the 

addition of an ozone plant and a combined raw water inlet structure (correcting 

the errors of the past) for both the canal and river water. Filter backwash water 

will be recycled to the head of works for treatment.  

3.2.3 Roodeplaat Water Treatment Plant  

The 60 ML/d Roodeplaat Water Treatment Works was commissioned in 2005 

as part of the larger Roodeplaat Bulk Water Supply project to augment the 

water supply to the rapidly expanding northern areas of the City of Tshwane 

from feasible local sources in lieu of extending its existing supply scheme from 

Rand Water (and thus effectively from the Lesotho Highlands scheme). The 

waterworks extracts raw water from Roodeplaat Dam, which is approximately 

20 km north-east of Pretoria. The dam is currently classified as highly eutrophic 

because of the influx of mainly effluent from two wastewater treatment facilities 

situated in the dam’s catchment area. 

 

Raw Water Source 

mainly from Canal 

and intermittently 

from river 

supernatant 

Head of works 

Coagulation and 

Flocculation 

Potable Water 

Reservoir 

Three COCODAFF 

Units 

 



 

 

72 

 

Roodeplaat Waterworks has the following process units in the order from the 

head of works (Figures 15 and 16 below): 

 

• Pre-chlorination/ozonation 

• Coagulation 

• pH correction 

• Flocculation 

• Dissolved air flotation (six) 

• Sedimentation (twelve) 

• Sand filtration (eight) 

• Post-ozonation 

• GAC filters (twenty) 

• Storage 

• Post-chlorination 

 

             Figure 15: Roodeplaat WTP Google Maps, 11 August 2018 

 

 



 

 

73 

 

Roodeplaat Waterworks Flow Diagram 

 

                                              Pre-chlorination       

 

                            

Addition of Coagulant and Lime     

 

 

 

 

 

       Scum and Backwash water to 

sludge        dams 

 

 

 

Backwash water to the 

sludge dams 

 

 
            Scum and backwash water to 

river 

  

 

                                                          Post- chlorination and ammonification 

 

 

 

Potable Water is pumped to the distribution system 

Figure 16: Roodeplaat WTP Flow Diagram 

3.2.4 Vaalkop Water Treatment Plant 

Vaalkop Water Treatment Plant has a history spanning some forty-six (46) 

years, during which time it had to be upgraded several times in order to cope 

with the ever-increasing demand for water on the one hand while dealing with 

the deteriorating raw water quality on the other. As new technologies became 

available and affordable, they were installed at this waterworks. Dissolved air 

flotation (DAF) was introduced in 1991 to deal with algae; powdered activated 

carbon (PAC) filters were added in 1999 to deal with sporadic occurrences of 

undesirable tastes and odours; ozone was added in 2006 (Plant 1 only) to deal 

with pathogens, manganese and iron, and to aid in the removal of organic 

Raw Water Source 
mainly from dam 

and supernatant 

Head of works 

Coagulation and 

Flocculation 

Potable Water 

Reservoir 

Twenty GAC 
Filters 

 

Six Dissolved Air 

Flotation 

Eight Sand Filters 



 

 

74 

 

material; and granular activated carbon (GAC) was added the same year (Plant 

1 only) to remove organics that had been oxidised by ozone.  

 
The Vaalkop Plant has grown from 18ML/d 270ML/d in late 2016. Figure 16 

below shows all four plants. 

 

Figure 17: Vaalkop WTP Google Maps, 11 August 2018. 

 
Vaalkop Plant has of late (2016) four independent plants, each with differing 

processes, capacities, intakes (except Plants 3 and 4) and process 

arrangements/train. Each plant will therefore be discussed individually below. 

3.2.4.1. Plant 1 

This is the oldest plant which was first commissioned in 1971 (phase I, 1971) 

with a capacity of 18 ML/d and was upgraded to 30 ML/d (phase 2, 1979). The 

role of this plant has changed over time from being the plant that treated raw 

water from Vaalkop Dam to a plant that is dedicated to treating supernatant 

water from three sludge dams.  The plant is equipped with advanced treatment 



 

 

75 

 

technologies, namely Ozone, DAF and GAC filters. The process train is 

depicted in Figure 17 below. 

• Pre-chlorination 

• Pre-ozonation 

• Coagulation 

• Flocculation 

• Dissolved air flotation (four) 

• Intermediate ozonation 

• pH correction by adding lime slurry 

• Sand filters (seven) 

• Granular activated carbon filters (five) 

• Post-chlorination 

Plant 1 Flow Diagram 

 

      Pre-chlorination and Pre-Ozonation 

 

 

Addition of a Coagulant  

 

 

 

 

 

 

 

Intermediate Ozonation 

           pH Correction with lime slurry   

 

 

 

 

 

 

 

Post- Chlorination 

 

 

 

 

 

Potable Water is mixed with water from Plant 2 and 3 before distribution to 

consumers 

Figure 18: Plant 1 Flow Diagram 

Raw Water Source 

mainly Supernatant 

supplemented with 

dam water 

Head of works 

Coagulation and 

Flocculation 

Potable Water 

Reservoir 

Four Dissolved air 

flotation 

Seven Sand Filters 

Five Granular 

Activated Carbon 
Filters 



 

 

76 

 

3.2.4.2. Plant 2   

This is the second-oldest plant after Plant 1, which was commissioned after the 

phase 2 plant upgrade completion in 1983 with a capacity of 90 ML/d. This 

phase 2 plant is referred to as Plant 2. The configurations (process train, shown 

in Figure 18 below) of the processes of this plant are as follows: 

• Pre-chlorination 

• Coagulation 

• Flocculation 

• Dissolved air flotation (twelve) 

• Sedimentation (six) 

• Sand filters (eighteen) 

• Post-chlorination 

Plant 2 Flow Diagram 

 

    Pre-chlorination 

 

 

Addition of a Coagulant and lime    

 

 

 

 

 
       Scum Removal to sludge dam  

 

  Intermediate pH Correction with lime slurry   
 

               

 

       Sludge removal to sludge dams 

 

 

 

         
Filter backwash water to 

sludge dams 

Post- chlorination and ammonification  

 

 

 

 

Potable Water is pumped to the distribution system 

Figure 19: Plant 2 Flow Diagram 

Raw Water Source 

from the Dam 

Head of works 

Coagulation and 

Flocculation 

Potable 

Water 

Reservoir 

Twelve Dissolved 
air flotation 

 

Six Sedimentation 

tanks 

Eighteen Sand 
Filters 

 

 



 

 

77 

 

3.2.4.3. Plants 3 and 4   

The designs of these two plants followed the same process selection and 

configuration as depicted in the flow diagram (see Figure 20) below: 

•  Pre-chlorination 

• Coagulation 

• Flocculation 

• Sedimentation (four for Plant 3 and one for Plant 4) 

• Concurrent dissolved air flotation and filtration (eight for Plant 3 and two 
for Plant 4 COCODAFF)  

• Post-chlorination 

Plants 3 and 4 Flow Diagram 

 

      Pre-chlorination and Pre-ozonation 

 

 

Addition of a Coagulant  

 

 

 

 

 

 

 

Intermediate Ozonation 

           pH Correction with lime slurry   

 

 

 

 

 

 

 

Post- Chlorination 

 

 

 

 

 

Potable Water is mixed with water from Plant 2 and 3 before distribution to 

consumers 

Figure 20: Plant 3&4 Flow Diagram 

Raw water source, 

supernatant plus 

water from dam 

Head of works 

Coagulation and 

Flocculation 

Potable Water 

Reservoir 

Dissolved air 

flotation 

Sand Filters 

 Granular 

Activated Carbon 
Filters 



 

 

78 

 

3.3 Study methods 

The four methods used to carry out this study are discussed in this section. 

They are:  

 
3.3.1 Initial design catering for the ultimate plant capacity 

 
3.3.2 Design conforming to surface water treatment regime 

 
3.3.3 Actual operational performances of plants 

 
3.3.4 Financial implications for the clients of the case study plants selected.  

 
The methods used to conduct this study were both qualitative and quantitative 

(Mixed Method) with more emphasis on the latter as it directly addresses the 

research problem. These methods gave the researcher an opportunity to visit 

the identified water treatment works in order to guide the data collection while 

interacting with staff (Mackintosh & Colvin, 2003). The rationale for selecting 

these methods is the type of water being treated in South Africa, which is mainly 

surface water in all instances collected from rivers and stored in dams. The 

approach will be to compare and contrast the design against the recommended 

and well-documented treatment regime applicable to surface water, namely 

conventional water treatment, selection of processes, design and installation 

using the abovementioned methods. It is therefore logical to discuss these 

methods individually in the following sections and the results/findings in Chapter 

4.  

3.3.1 Initial design catering for the ultimate plant capacity  

The literature is unanimous (Baruth, 2005; Schutte, 2006; Kawamura, 2000; 

Van Duuren, 1997; Montgomery, 1985) about the initial design of certain 

structures that should cater for the ultimate treatment capacity of the water 

treatment plant, irrespective of the source of the raw water to be treated. These 

structures cannot generally be conveniently or economically retrofitted in 

subsequent or future upgrades. Structures include intake, pump stations, 

control building which should ideally be placed where operators have a good 

view of all process units installed and the main entrance gate, clear wells, 



 

 

79 

 

chemical feed mechanisms and storage facilities. The key test will be whether 

the four selected plant designers adhered to this requirement on the already 

installed structures and/or whether any attempts were ever made to correct it 

during subsequent upgrades of these plants. Template 1 below will be used to 

indicate if this requirement was met when these plants were initially installed. 

Template 1:  Matrix evaluating WTP against initially designing for the ultimate 

 design capacity 

Design 

consideration 

Intake 

Structure 

Chemical feed 

mechanisms 

storage  

Control 

Building 
Pump 

stations 
Clear wells Implications 

Designing for 

ultimate capacity 

        

Template 1:  Matrix evaluating WTP against designing for the ultimate design capacity  

 
The impacts as a result of not adhering to design requirement (catering for the 

ultimate plant capacity in the initial design) will be highlighted in the following 

two sections with the emphasis on Vaalkop WTP, which has had a number of 

upgrades from 18 ML/d to the present 270 ML/d. The results will be discussed 

in Chapter 4. 

 
The Vaalkop Plant was also assessed on how soon it takes for all three 

independently built plants (Plants 1, 2 and 3) to get back to full production 

capacity against the industry accepted time of between ten and twenty minutes. 

Records from the shift logbook were used to find the time it takes the shift 

operators to get all three plants back to full production rate. The reason for 

assessing the Vaalkop Plant is because it is the only one that has evolved from 

Plant 1 to 4 in subsequent upgrades, while the others have not. 

 
In addition, similar sized water treatment plants to Vaalkop WTP were identified 

for comparison where the design criterion of catering for the ultimate capacity 